Installation Instructions for HR4DR97
Holden Rodeo Dual Cab Diesel 1997+
110L Replacement Tank

. Remove rear drive shaft and loosen rear section of exhaust system.
. Drain and remove original tank, remove sender unit from original tank.

. Re-work sender unit arms as per sender modification drawing. Screw brass fittings
into new tank as per fitting layout drawing.

. When installed the new tank will make it difficult to remove the front shackle pin of
the RH rear spring so we suggest that you turn the pin around to make any spring
work in the future easier.

. Lift the tank into position and loosely fit the rear bolts. (M10 x 30 and Nyloc nuts)

. Slide the front bracket over the top of the front crossmember between the bracket
on the tank and the top lug. Fit bracket with M8 x 25 bolts from kit. Do not drill holes
yet! Refit drive shaft then check for clearance all around the tank. Allow for
maximum clearance on the drive shaft side while still allowing clearance to the
inside chassis rail.

. Drill up through the lip on the crossmember and through the previously fitted
bracket two holes at the rear and one at the front, making a total of five bolts in the
mounting of the front of the tank. Check the clearance to the exhaust. A little extra
can be obtained by bending the tail pipe bracket slightly.

. Connect all remaining hoses and wiring and check and tighten all bolts.

. Fill with fuel and check all hoses and fittings.



FITTING KIT CONTENTS HR4DR97

Brass: Electrical:
o 1xP33/8x1/410mm Straight
o 1xP61/4x1/46mm Elbow
o 1xP65/16x 1/4 8mm Elbow
(Not Required 3.0LT TD)
o 1xP61/2x1/412mm Elbow
(3.0LT TD Only)
Bolts / Nuts: Misc Parts:
o 3xM10x 30mm Bolt o 1 x Front Mounting Bracket with M8 Nuts
o 3 xM10 Nyloc Nut Welded On
o 6xM10x20mm x 16g Washer o 1x2.5mm Float Arm Rod "A" Bent as shown
o 5xM8x25mm Bolt in Drawing
o 1x M8 Nyloc Nut o 1x2.5mm Float Arm Road "B" @ 85mm
o 2 x M8 Nuts ¢/w 150mm Rod
Welded on
o 10x M8 x 20 Washers
o 4 x M8 Spring Washers
Hose Clamps: Cable Ties:
o 1x1/2" Hose Clamp o 5x 11" Cable Ties
o 1x11/2"Hose Clamp
o 1x2” Hose Clamp
o 4x1/4" Hose Clamp
Sender: Pumps & Filters:
Hose: Pages of Fitting Instructions Consisting of:
o 1x12mm Fuel Hose @ 850mm o 1 x Page Fitting Instructions
(3.0LT TD Only) o 1 x Page Fitting Kit Contents
o 1x8mm Fuel Hose @ 850mm o 1 xSender Modification Drawing
(Not Required 3.0LT TD) o 1 x Fitting Layout Drawing
o 1x6mm Fuel Hose @ 850mm

Kit Packed By

Checked By




M@Q\WO Seuslor \m\nﬁ\\%mﬁ@ Honn .

EAN _ TJo  caweck Ploed aru. aund lows Loel Fw(r S
cot ot m..o:\fu shhewouw  belao DS%. weld 1w cads

A/ W

A aud. RY o dheic cesseclie TB_.S.W.

_
Wh.ﬂ* ﬁmsnmuwrmv QZGE uﬂﬁ...l (o} nnU.S.»ccr QCWALDT nu,.\r
- _

each e - y

e

\ﬁ\nmﬂm \% m:c_mﬁ. mﬁ.nn_.mﬁmﬁ.w .MGF,SM TR ey brﬂﬁ% bﬂurﬁ

acun do avaiel nﬂﬁsﬁwpv.w LPload,
Rod B"

| -

— .
,_.r_M HM(M.?, /l cort hece. wealdw

M_

Cocd B

e et hece . o
S weld cod A Proe Ho ﬂ,SM.*ow:,www ceudockesl seudec
T Wﬁ.mh.m. o new denl.  mecszore olws at

'mC; o @(SW;\A.‘V r:\zms s el mf.h.nu AP

Heunlk anel cleck ?wﬁmﬁﬁ acain sewded
: . . mmoﬁf,wwm. nstaled sheold mat <l wom installecd.
.\. Scale 17l . ﬁw&,.ﬁwmw \ wm net  cebend Plocd acw

sliabdly shooldl be < NS ow eiu
wu she Dﬁu@r« _JO«WH tﬂ

p
X



HR4DR 1997+

RODEO D/CAB DIESEL REPLACEMENT TANK

FITTING LAYOUT DRAWING

d

m

=] < 10MM STRAIGHT FILL VENT

——— B6MM ELBOW RETURN

8MM ELBOW PICK UP

(12MM ELBOW FOR 3LT)



